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CLIENT NAME: GREENZONE ECO WOOD PTE LTD
ADDRESS: 9 TAGORE LANE #02-23, 9@TAGORE, SINGAPORE 787472

The following sample(s) was/ were submitted and identified on behalf of the client as:

Sample Name : PVC COMPOSIT WOOD

Spec. : L914.4xW152.4xT5.2mm

Test Performed . Selected test(s) as requested by applicant
Date of Receipt : Jul. 17,2016

Test Period : Jul. 17,2016 to Jul. 24, 2016

Test result(s) . Please refer to the following page(s)

********To be continued********

Signed for and on behalf of
SGS-CSTC Standards Technical Services Co.,Ltd
Guangzhou Branch

(homdler

Chandler Wu
Technical Engineer
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Test Information:
Sample description: See photo
Test item: Abrasion resistance
Test method: EN 13329:2006+A1:2008 Annex E
Test condition:
Specimen: 100x100x2.98mm, 3pcs
Calibration plates: S-34
Abrasive paper strips: S-42
Load: 5.2N/wheel
Requirement of EN 13329:2006+A1:2008 Annex E:

Abrasion class ACA1 AC2 AC3 AC4 AC5

Average IP-value from three test
=900 =1500 =2000 =4000 =6000
specimens

Test result:

Test result Abrasion class

IP>>6000revolutions (see note 2) AC5

Note: 1. All test specimens were cut from the sample.
2. Specimen surface not appear initial wear point after 6000 revolutions due to the surface layer too thick.
Statement: Unless otherwise stated, the results shown in this test report refer only to the sample(s) tested.

********To be continued********
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